M./ waw, parsan. com. (o JOPAIIUN

(3
SHas
PARTS CATALOGUE

HMBBREDINERDFRS S
SUZHOU PARSUN POWER MACHINE CO., LTD



Hox
CONTENTS

S 1~3
BRACEET 1 = m e e -3

BRACKBT 2 — e 4~
B4
) S B 6~

S — 8~9
UPPER CASING —————— 8~9

K2
BOTTON COWLING

fH A4

CONTROL SYSTEN
ATRERBAEHRY |
LOVER CASING & DRIVE I
ATRERBRBHRE !
LOVER CASING & DRIVE 2

Rk

CYLINDER & CRANKCASE
i 0 i &

CRANKSHART & PISTON
i F ¥

HEHH#

TOP COWLING ASSY
W4

FUEL TANK
k1 (B EE)
APPENDIX 1(REPATE KIT)

%2 (1 245)
APPENDIX 2 (REPARE KIT)

EMERBEL
PARTS CATALOGUE INDEX




T40(T30) Z 4 F M

PAGE 01 OF 39

FAEAM (HE

PARTS NAME:  |BRACKET 1

[

@i\\\‘_/

\/

/
/

A
/
o
&

e




T40(T30) 2

PAGE 02 OF 39

AR

) Et Tt
R

PARTS NAME:

BRACKET 1

TFRS
PART NO.

AN
DESCRIPTION

ARG
DESCRIPTION

HE
(Y

it
REARKS

F25-01010312

AR R FRALN

TILT CLAMP HANDLE ASSY

1

F25-01010311

YEFRHE

WASHER

F25-01010318

o (8)

PIN, DETENT

F25-01010009

Je R4

WASHER, NYLON

F25-01010321

IR

PLATE, TILT DETENT

F25-01010008

WY LE

WASHER , WAVE

F25-01010007

kil 3

SCREW , PROLATE HEXAGON

F25-01010319

HRRAHE (7)

GASKET , NYLON

o oo | —ma|lon || = | | o | —

F25-01010301

RELR

BRACKET , ROTARY

F25-010103018

RELR

BRACKET , ROTARY

GB/T6182-M8

FeRAMAAREEHN

LOCKNUT M8

F25-01010010

R4

THICK WASHER

F25-01010201

ERERE

BRACKET | RIGHT

F25-01010011

IRENEE

NUT , PLASTIC

F15-01010007

RRRAEH

NUT , SELF-LOCKING

F25-01010004

FAE R

PLATE , TWO HOLE

GB/T6170-M8

AARE 8

NUT M8

(B/T93-8

BEAES

WASHER , SPRING 8

F25-01010104

TRk A AT

SCREV , CLAMP

F25-01010102

AR S A

CLAMP HANDLE

F25-01010103

TRk %+ HAA

RIVET

F4-01010003

TRk R H &

CLAMP PLATE

F25-01010200

BRRARAN

RIGHT BRACKET ASSY

F25-01010315

A B AR

ROD , BRACKET

GB/T818-M5x6

T EEREANSKE

SCREW , PAN HEAD MSx6

F25-01010313

R AL

LEVER , ANGLE ORIENTATION

F25-01010309

YEFARE

BUSHING , HANDLE

GB/T7940. 1-95

R AR A

0IL, CUP

F25-01010002

BERAME

BUSH , NYLON

F25-01010003

RE4E

WASHER

F25-01010302

HEEREHE

WASHER , SEAL

F25-01010303

YL & Glto |

BOLT M8x20

GB/T879. 2-0 3x18

SR GRS F Y Ox18

PIN @ 3x18

T40-01010102

ARLFH

HANDLE

F15-01010001

KERRNXEE

BOLT, CLAMP BRACKET

F25-01010101

EXFHR

BRACKET , LEFT

F25-01010100

ERRARAN

LEFT BRACKET ASSY

F25-01010403

E3%S

CONICAL SPRING

F25-01010402

I R X

PLATE | PREVENT DESQUAMATION

GB/T879. 1-3x8

BB £ 41 3x8

PIN , SPRING 3x8

1
/)
/)
)
)
)
)
1
1
/)
)
1
1
)
1
1
1
/)
)
)
)
1
1
1
1
1
3
)
1
1
1
1
1
1
1
1
1
1
1

F25-01010401

AR RAA

ROD , LIMITATIVE ANGLE

F25-01010400

i ERAAT A

ROD ASSY, LIMIT ANGLE

F25-01010005

~ A% ERN8X1SS

LONG BOLT M8x259




T40(T30) E 4 F i PAGE 03 OF 39
AR |HE]
PARTS NAME: | BRACKET 1
FES EFAR TR RS ye &%
PART NO. DESCRIPTION DESCRIPTION REMARKS
F25-01010006 EREY TUBE, BOLT
F25-01010305 GEEKE LONG SHAFT , BRACKET
6B/T91-¢ 2x12 g o x12 PIN , COTTER ¢ 2x12
(B/T896-9 FotE 9 CIRCLIP §
F25-01010307-3 MRS SHORT SHAFT , OUTER BRACKET
F25-01010307-4 AESEN LR (B) BRACKET , ANGLE LOCKED
F25-01010304 AESERTE SPRING , TENSION
F25-01010307-1 AESRNIE AR, TILT LOCK
F25-01010307-2 AES AT (1) PLATE , TILT LOCK
F25-01010306 ke TUBE , LONG SHAFT
T40-08000006 16 MARK 6

T40-01010101 RA R LIMITATIVE POSITION SHAFT




PAGE 04 OF 39

T40(T30) Z 4 F it
BRACKET 2

PARTS NAME:




T40(T30) E 4 F it PAGE 05 OF 39
FHHAR: | H#E)
PARTS NAME: | BRACKET 2
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
ABEW  |EHES A0 B4R D %8 it
1 |6B/T889. 2-¥M8x1 HFIRERRAERAH RN x 1 |LOCKNUT M1
) |6B/197.1-8 THES WASHER 8
3 [F2s-01020002 oLk BOLT , DOUBLE HEAD
¢ [F25-01020001 BIAR BRACKET , STEERING

)
5

)

1
F25-010200018 BiAR BRACKET , STEERING |
F25-01000003 i se A%l VASHER , ABOVE 1
F25-01000001 REE LR BUSH , ABOVE 1
F25-01000002 R ERAE PLATE , FRICTION 1
(B/T5783-M8x30 AR M8x30 BOLT M8x30 3
(B/193-8 HEAES WASHER , SPRING 8 3
T40-02000006 U B PLATE 1
F25-02000016 K LONG BOLT )
T40-02020000 TABE BAH DOUBLE HOLE SHOCK ABSORBER ASSY | 1
F25-00000003 A Z ML NUT 4
)

)

)

4

)

1

|

1

1

1

1

1

1

1

F25-00000001 WE A SHELL , MOUNT DAMPER
F25-00000002 EERRS MOUNT DAMPER , LEFT AND RIGHT
F25-00000006 A AERNI0x120 BOLT

GB/T97. 1-10 THEL WASHER 10
F25-00000007 A AERNL0x 80 BOLT

F25-02000002 ERAE TIGHTWIRE , EARTHING
T40-00000001 AR 5 MOUNT DAMPER , FRONT
F25-01000004 REXETHE BUSH , BELOW
F25-010000048 RELETHE BUSH , BELOW
F25-01000005 THEWE 0-RING
F25-010000058 THEIDE 0-RING
F25-01000006 KEETHE VASHER , BELOW
F25-01000006 REET4E VASHER , BELOV
6B/T818-N6x12 A LA x 12 SCREW , PAN HEAD




T40 (T30) 4= F it PAGE 06 OF 39
FUkA% | BRA4
PARTS NAME: | STEERING

38
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REM{&RKS
2EeH  (RUERE FHAR 0 FH4H G0 & £

1 |T40-01020102 WIREAE THROTTLE CABLE ASSY 2

7 |F25-01030002 W B TUBE , WAVE PLASTIC 2




T40(T30) 4 F#t

PAGE 07 OF 39

A4

PARTS NAME:

STEERING

SN

PART N0.
HRT

DESCRIPTLON
FHEH (X

DESCRIPTION
ARG

i
hE

REMARKS
it

GB/T889. 2-M10x1. 25

WFEARREA RS ERINI0x 1,19

LOCKNUT M10x 1.25

1

GB/T6171-M10x1. 25

NAEEN0x 1.5

NUT M10x1.25

F15-01000013

FRRMER

PLATE | HANDLE ORIENTATION

F15-01000011

FRHE ()

WASHER | HANDLE (LOW)

F15-12000011

fkll

MARK 11

T40-00000002

THER

HANDLE , GEAR SHIFT

T40-00000007

KRR

LINK , SHIFT ROD

GB/T97. 1-85

FAHES

WASHER 6

F15-00000012

X%

SPRING , CLAMP

T40-00000004

THLE

WASHER , HANDLE

T40-00000006

RS

BLOCK , HANDLE

GB/TS782-M6x50

AR ANE X 50

BOLT Mo x 50

F15-01000012

HERLE

WASHER , NYLON

F15-01000008

HELE

WASHER

F15-01000009

HERPLE

WASHER , WAVE

F15-01000007

FHHE )

BUSH , HANDLE

F4-08000105

RIS

MARK 5

F4-08000104

k4

MARK 4

GB/T91-¢ 1. 6% 12

Fo%ol6x12

PIN', COTTER ¢1.6x12

F15-01030200

HARE AL

BOLT

F4-01090401

AEELZAE

STOPER , HANG ROPE ASSY

T40-01020101

JET X

ENGINE STOP SWITCH

(B/T848-10

ABEL

SMALL WASHER 10

— =] = = = = = = o o = = o] | = o =] =] = =] = —

(B/T827-2x5

TR x5

RIVET , SEMICIRCLE 2 x5

F4-01090301

ERTRERE

GRIP , STEERING HANDLE

F4-01090302

BTk

RUBBER , HANDLE

GB/T820-M5x25

B LGNS x2S

SCREW, PAN HEAD M5 x 29

—_ = = =

F4-01090300

BRHREREAN

STEERING HANDLE ASSY

T15-01020303

W

INDICATOR THROTTLE

F4-01090007

%R

SPRING , COMPRESSION

F4-01090006

#z

BUSH

F15-01030005

TAITEER

STAY

GB/T5783-M6x20

A f XN x 0

BOLT M6 x 20

F15-01030001

BRFH

HANDLE STEERING

F15-01030100

A%

LEVER , THROTTLE ASSY

e e S N IS S I B

F4-01090003

ERTRELEER

FRICTION

GB/T6170-M6

R N6

LOCKNUT Mo

F25-01030001

TR

BRACKET, HANDLE

GB/T97. 1-6

F4E 6

WASHER 6

T40-01020001

TRARYE

BUSHING , HANDLE

T40-00000005

WY LE

WASHER , WAVE

T40-00000003

el

TUBE, FLANGE

—_ = = = =] = =




T40(T30) K4 F it

PAGE 08 OF 39

A

KEEERHK

PARTS NAME:

UPPER CASING




T40(T30) E 4 F it PAGE 09 OF 39
FHEAT: | KEEEBEK
PARTS NAME: |UPPER CASING
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
5854 |suse T4 H (#0) ZRAHED 4§ ki
1 [T40-02000001 KEEERHK UPPER CASING 1 L
T40-020000018 KERERHK UPPER CASING 1 S
2 |T40-02000004 Baiit s e SHEATH 1
3 {T40-02000003 B it BUSHING, DRIVE SHART 1
4 |6B/T893.1-86 AR R B 30 WASHER, SPRING 30 |
5 |F15-00000006 R4 D612 PIN, DOWEL 4
6 |GB/T5782-M8x45 X A8 x4 BOLT M8x4$ 3
7 T40-02010006 S OUTLET MANIFOLD 1
g [T40-02010002 #ARE & GASKET, OUTLET MANIFOLD 1
9 [T40-02000005 HAHERT Y GASKET 1
10 |6B/197.1-8 T4ES WASHER § 15
11 |6B/T5783-M8x30 AAERL M8x30 BOLT M8x30 6
12 740-02010001 HARE R GUIDE EXHAUST !
13 [T40-00000012 K54 GASKET 1
14 {T40-00000011 ATRER I E WALL UP 1
15 [6B/T5782-N8x80 AR N8x8 BOLT M8x80 6
16 |6B/T5783-M6x16 KAEE Moxl6 BOLT M6x16 )
17 |6B/T818-M6x25 +E A L AT N6x2S SCREW , PAN HEAD M6x25 )
18 |B/T93-6 BEAEo SPRING WAHSER 6 )
19 |6B/T6170-M6 AR N NUT M6 )
20 {T40-00000200 KEREER COVER , UPPER CASING 1




PAGE 10 OF 39

T40(T30) 4 F 4

=
=
—_
—
=
[
()
=
=
B |
R
==
K| =
L | =
= &
5| =
—
B |




T40(T30) Z 4t

PAGE 11 OF 39

EkLk | kE
PARTS NANE: | BOTTOM COWLING
SN PART NO. DESCRIPTION DESCRIPTION (il§ RENARKS
EER |THES B4R (X EB4H G %8 it
1 |T40-03000001 KE BOTTOM COWLING 1
) (T40-03000002 KEXHA SEAL, BOTTOM COWLING 1
3 [F15-05000026 HERTE SPRING, TENSION 1
4 |GB/T5783-M6x12 AR Moxl BOLT Méx12 1
5 |F25-03020000 B4 Rk LOCKING ASSY,TOP COWLING 1
6 [F15-05000036 MEHEFMRALED BUSHING B 1
7 |T40-03000100 MBS EFRAH LOCKING ASSY, TOP COWLING 1
8 [F15-05000009 B A NIPPLE, PLASTIC 1
9 [F15-05000023 WP 4 WASHER , WAVE 1
10 [F15-05000022 MEHEFMEAEA BUSHING A |
11 |T40-03000008 TELR BRACKET ASSY, TENSIONAL SPRING 1
12 |GB/T5783-M6x20 N AER Mox20 BOLT M6x20 1
13 |F25-00000004 fALEo BIGGEST WASHER 6 4
14 [F25-03000006 WEH DAVPER 4
15 |6B/T5783-M6x30 A Mox30 BOLT M6x30 4
16 |T40-03000006 THERFTE JACKET, LEVER 1
17 [F15-05000008 T4 EA CLAVP A 1
18 [F15-05000003 KA M RUBBER PLUG, QUADRATE 1
19 |cB/T5783-M6x25 ARk Mex2S BOLT M6x2$ )
20 [T40-03000005 EENER COVER BOARD, BOTTOM COWLING 1
2 {T40-03000004 o4 i RUBBER PLUG, ABNORMAL 1
22 {T40-03000003 Wb L BLOCK , FUEL TIE-IN 1
23 |F15-05000006 oz SHEATH, WAVE 1
24 [F15-01000015 HAEPE JACKET, CABLE 1
25 |T40-03000011 WE B &% BUSHING, DAMPER 4
26 |GB/T97.1-6 THE 6 VASHER 6 3




T

T40(T30) F 4 F it

PAGE 12 OF 39

AR

BHAR

PARTS NAME:

CONTROL SYSTEM




T40(T30) E 4 F it PAGE 13 OF 39
FRELR  |BHZS
PARTS NAME: |CONTROL SYSTEM
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
sEeE |2p4e EH4R D FBAH R el 4
1 [T40-05040006 BELBEN ROD, TRIGGERING COIL 1
) [T15-04030103 gEPE COVER , NUT 1
3 [T40-05070003 W EE oS PULLEY , DRIVE |
4 |T40-05070001 TR B E R RACK , FIXATION 1
5 |6B/T5783-M6x14 ~ AR Mox14 BOLT Méx14 1
6 [F15-00000012 ££01.8 COLLET |
7| T40-05070004 P L TORSIONAL SPRING, DRIVEN WHEEL | 1
8 [T40-05070002 T BT WASHER , ACCELEROGRAPH 1
9 |T40-05070100 HITHATE B4 % PULLEY , PASSIVITY 1
10 |T40-05070102 E4us COMPRESSION SPRING |
11 |GB/T818-Mx35 TR LA M6x3s SCREW , PAN HEAD Mox35 |
12 | GB/T5782-M8x45 A AER M8x4s BOLT M8x45 1
13 [140-05070003 TR ELE ROD, TRIGGERING COIL |
14 |GB/T5783-M6x25 ANAER Nox2S BOLT M6x25 4
15 {6B/97.1-6 T4E 6 WASHER 6 5
16 |GB/T5783-M6x16 AR Moxl6 BOLT M6x16 1
17 |T40-03010000 AR SHIFT ROD ASS'Y |
18 |F15-05040001 W EEE ROCKER DETENT |
19 [F15-05040002 TASH LB BRACKET , SHIFT ROD )
20 |6B/T879.4-03x20  |BEHEMEEY 6 3x20 PIN ¢ 3x20 2
20| T40-03010001 i TR BLOCK , ACCELEROGRAPH 1
20 |F15-05000031 BlEEL SUPPORT SPRING |
23 [T40-03000007 TREHT SHIFT ROD | L
T40-030000078 A SHIFT ROD 1 $
24 |6B/T6172. 1-M6 N ABEE N6 NUT M6 1
26 [T40-05070101 1T E NSRS CHAIN WHEEL , DRIVEN 1




T40(T30) Z 4 F it

PAGE 14 OF 39

EAfAR: | KTRERAMES RS
PARTS NAME: |LOVER CASING & DRIVE 1




i

PAGE 15 OF 39

zapkht  (KTRERANES 241
PARTS NAME:  |LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REVARKS
sEER B4R EEAH (53 ARG % b
T [T40-04000001 KT FERk LOVER CASING I
) (T40-04000022 #A A VATER INLET A 1
3 (6B/T820-M5x30 +F LA MSx30 SCREW, PAN HEAD M5x30 !
4 [140-04050006 TREE PLUNGER, SHIFT 1
5 (14004050002 BhERE SPRING, CLUTCH 1
6 [140-04000004 TREBERE SHIM
T40-04000004-1 HERR (T=0.108%) SHIM (T=0. 10m)
T40-04000004-2 BERE (T=0.202%) SHIM (T = 0. 20mm )
T40-04000004-3 HR K (T=0.305%) SHIM (T=0. 30mm)
T40-04000004-4 ERE (T=0.402%) SHIM (T =0, 40mm )
T40-04000004-5 ERE (T=0.50%%) SHIM (T=0. 50mm)
7 {140-04000024 F4 R T hA BEARING !
g [T40-04020000 EAEHA% GEAR, FORVARD 1
9 [T40-04050003 WELE CLUTCH, DOG I
10 [T40-04050005 BAEER RING, CLUTCH 1
11 [140-04050001 Rt SHAFT, PROPELLER 1
17 |T40-04050004 LER-3i PIN, CLUTCH 1
13 |T40-04000006 /M8 FN XL, 25 NUT, PINION 1
14 [140-04000005 Meth INTON 1
15 [T40-04060006 kb GEAR, REVERSE 1
16 [T40-04050007 B4 WASHER, REVERSE GEAR l
17 [140-04060005 A EDER A SHIM
T40-04060005-1 ERR (T=0.10%%) SHIM (T=0. 10m)
T40-04060005-2 ERE (T=0.202%) SHIM (T= 0. 20mm )
T40-04060005-3 ERE (T=0.30%%) SHIM (T= 0. 30mm )
T40-04060005-4 ERE (T=0.402%) SHIN (T=0. 40un)
T40-04060003-5 ERE (T=0.530%%) SHIM (T=10. 50m)
18 |T40-04000025 & 6007 BEARING 6007 1
19 |T40-04060002 KTEEAREONTHEL  |0-RING 4 COVER 1
20 [T40-04060003 mT CERMREOHTHER  |0-RING B, COVER !
21 {T40-04060001 KTRERKE COVER, LOVER CASING 1
22 [140-04000028 Re#A 2200 BEARING 2220 1
23 |F25-04010003 TR 50 44 4 22x36x6 0IL SEAL 4
M {6B/T5783M8x25 NAER M8x25 BOLT, HEXAGON M8x25 !
25 |T40-04000008 KRB BIG WASHER 1
26 [1AS0 F404 24-50 Ha A 0 EHE 0-RING , 0IL SEAL 1
27 |T40-04040001 3 A CASING, OIL SEAL 1
28 [T40-04000009 WHE COVER , 0IL SEAL 1
29 [T40-04000010 KREF 4 GASKET , WATER PUMP 1




i

PAGE 16 OF 39

Tapst  KTEEREREAZE]
PARTS NAME:  |LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SBEE | EHES FELH () FHLH(ED HE hit
30 {T40-04000011 SMER OUTER PLATE !
3 [F2s-04000007 A% 9410 PIN, DOVEL !
3 |T40-0400020 FKOpEHE 0-RING !
33 [F25-04040000 REH B IMPELLER :
3 |140-04000202 KEAF INNER SHELL, VATER PUMP !
35 |140-04000201 AEF WATER PUMP HOUSTNG !
3% |6B/T5783-8x30 AR B0 BOLT H$x30 4
37 |T40-04010000 st DRIVE SHAFT ASSY : L
T40-040100008 LAk DRIVE SHAFT ASSY ! S
3 |Fa5-04000015 L4 KEY, VOODRUEF 1
39 |F15-05000035 ERES COLUMNED NUT :
40 |6B/T6172. 16 FAEEE N6 NUT M6 1
41 |oaso paod 31035 [VEESHE 0-RING :
0 |Ta0-04000007 TROREER COVER , CAVSHAFT :
5 [FI5-06020004 0B 5 HE 1414, 0-RING !
4 |6B/o. 16 T4 6 WASHER 6 !
45 {T40-04030000L SEELLE N CAM ASSY, SHIFT ROD (L) l L
T4(0-040300008 REERAR O CAM ASSY, SHIFT ROD(S) S
46 [T40-04000027 B &R T 5 32005 BEARING 32003 !
47 {T40-04000003 BamERk SHIN
T40-04000003-1 ERE (T=0.10%%) SHTH (T =10, L0mn)
T40-04000003-2 HRE (T=0.20%%) SHIN (T=0. 20mn)
T40-04000003-3 HRE (T=0.302%) SHTN (T=10. 30m)
T40-04000003-4 EBRE (T=0.402%) SHIM (T=0. 40mm)
T40-04000003-5 HRA (T=0.502%) SHIM (T= 0. 50m )
48 [T40-04000002 KREBE BUSHING, NYLON :
49 |140-04000026 RirmA 1416 BEARING 1416 !
50 [F4-03000023 iEHEE PLUG, 01L HOSE 1
ST [Fa-03000024 EHIEEE CASKET !
52 |6B/Te170-5 ik NUT 5 1
53 [T40-04000023 #A 0B WATER INLET B .
54 [T40-04000012 KERAEER PLATE , WATER PUMP !
55 |oB/197.1-8 FHES WASHER 8 !
56 [F25-04000031 R E PLUG, 0IL RELEASE :




T40(T30) F 4 F it

PAGE 17 OF 39

A

ATRERAAEHZE 2

PARTS NAME:

LOWER CASING & DRIVE 2




T40(T30) E 4 F it PAGE 18 OF 39
TAOA |KTEERAREHEY )
PARTS NAME:  [LOWER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sB5E | EhERS EHLH(EX) T4 GEX) g &k

1 |T40-04000018 oy A CUSHION, PROPELLER 1

2 {T40-04070000 B e LAl PROPELLER ASS'Y 1

3 {T40-04000019 ¥ i kAt A BUSH A 1

4 |T40-04000020 ¥R ED BUSH B 1

S |T40-04000021 FExpuE NUT 1

6 (B/T91-D3. 2x25 o4 O3, 2x15 PIN, COTTER ¢ 3. 2x5 1

T |T40-04000203 KETEHE SEAL 1

8 |T40-04000204 KEREERE BUSHING 1

9 |T40-02000002 CETE BUSHING 1

10 {T40-02010005 KEFHE SEAL 1

11 |T40-02010004 K& TUBE, WATER 1 L
T40-020100048 G TUBE, WATER 1 S

12 (T40-02010003 KEERBE WASHER 1

13 |T40-04000013 Ry PLATE 1

14 |T40-04000014 K3 WATER ENVELOP 1

15 |F15-00000006 R4 D61l PIN, DOVEL )

16 (T40-04000017 R hEe FHED SEAL 1

17 {T40-04000015 Bawzs BUSHING 1 L
T40-040000158 BAES BUSHING 1 S

18 {T40-04000016 Rihth A T HEA SEAL 1

19 {T40-00000009 KT BARA ANODE 1

20 (14000000010 fEREE ANODE 1

I (6B/TS783-M8x25 ARk M8x2S BOLT 8x25 1

22 |GB/T5782-M8x65 A FERN8x65 BOLT M8x65 1

23 [6B/T93-8 BEAE 8 WASHER , SPRING § 3

24 |GB/T5782-M8x35 A M8x3S BOLT i8x35 1

25 [140-00000008 7 AN 0x1. 25%40 BOLT M10X1. 25X40 4

26 |cB/193-10 BE4E 10 WASHER , SPRING 10 4

2T |GB/T97.1-10 THE 10 VASHER 10 4




PAGE 19 OF 39

S il
e

T40(T30) %

GENERATOR

PARTS NAME:




T40(T30) 4 F#t

PAGE 20 OF 39

EREAHE (ki

PARTS NAME:  [GENERATOR
SN, PART NO. DESCRIPTION DESCRIPTION TY £
SREE  |zene FEAR (X FEAH X 4% REMARKS
L [T40-05040000 w4 MAGNETO ASSY 1
2 |T40-05040007 TE4E (0IL CHARGE 1
3 |cB/T818-M6x25 TFRE A LA Mox2S BOLT M6x25 4
4 GB/T818-Mdx6 TR L AT Mdxo BOLT M4x6 4
5 |6B/T97-6 BEAE 6 WASHER , SPRING 6 4
6 (B/T5783-M6x40 AAERA Moxd0 BOLT Mbx40 4
7 GB/197.1-6 THE 6 WASHER 6 5
8 |T40-05040004 R4+ CLAMP |
f T40-05040008 B L 35x50x8 01L, SEAL 1
10 |T40-05040001 HEALE BASE, MAGNETO 1
I {T40-05040002 HEA0EE 0-RING 1
12 |GB/T818-M4x8 TR L AT Wix8 SCREW , PAN HEAD Mdx8 )
13 |B/T97.1-4 THE 4 WASHER 4 )
14 |T40-05040100 mEA B ATTACHMENT , PULSER 1
15 |T40-05040009 b B T BRACKET , COIL PULSER 1
16 [T40-05000018 TR KEY, WOODRUFF 1
17 |T40-05000022 Y CLAMP !
18 [T40-05040005 ok ke WASHER 1
19 |6B/75783-M6x16 A AER Noxl6 BOLT Méx16 1
200 |740-05050000 Than FLYVHEEL ASSY 1
20 |F25-05000025 TREFLE WASHER 1
2 [F25-05000026 THhEs NUT 1
23 |140-05040003 R ABEER GROMMET 1




T40(T30) Z 4 F M

PAGE 21 OF 39

Rk |#AE4
PARTS NAVE: | INTAKE




T40(T30) 4 F#t

PAGE 22 OF 39

FREER: |#ARS

PARTS NAME: | INTAKE

PART X0
iz

DESCRIPTION
LR (0

DESCRIPTION
FHARGX

(i}
hE

REMARKS
it

—_

T40-05030000

#AR A

REED VALVE ASSY

T40-05030100

FEAAHHARE

REED VALVE

T40-05030001

#AR N

PATCH VALVE

T40-05030002

#AR T RAER

LIMITATIVE BOARD

(B/T93-5

BEAE S

WASHER , SPRING S

GB/T823-M5x10

FEBMERE 50

BOLT M5x10

GB/T97.1-6

T4H 6

WASHER 6

GB/T5783-M6x35

AR Nox3s

BOLT M6x35

o |loco| —al o] | = | wof o

T40-05000200

B4k

GAS NIPPLE ASSY A

—
=

T40-05000016

EA%00 X 2. X245

HOSE

—_
—_

T40-05010400

RE4AH8

GAS NIPPLE ASSY B

—
(33

T40-05000011

HARE

MANTFOLD

—
<o

T40-05000014

EAEAGTX 2. 5X285

HOSE

—_
S

6B/T97.1-8

T4E 8

WASHER 8

—_
wn

GB/TS5782-M8x100

7 EER M8x100

BOLT M8x100

—
[=2N

JASO F404 24-053

#AHETEWE

0-RING

—
—

T40-00000103

#AHEBLE

BUSHING

—_
co

T40-00000100

#AHEBA N

SILENCER ASSY, INTAKE

—
o

GB/T818-Mbx40

TFEAKET Moxd0

SCREW , PAN HEAD Mox40

(S
=

T40-00000104

ERITEA

LEVER, CHOKE

[
—_

GB/T879. 2-04x30

BAEEREREH 0430

PIN ¢ 4x30

[
)

F15-07000016

TR E A,

JOINT

(3=
<o

T40-00000109

[T A7

LEVER, CHOKE A

(=Y
-~

T15-03010002

BRI E

RUBBER SHEATH

(3=
wn

F15-05010001

BRITFHE

ORIENTED SHEATH

o
o~

T15-03010001

RS

ARM

(3=}
—

T40-00000106

[T 2 %478

LEVER, CHOKE B

[
oo

T40-05060002

ftE0HE

0-RING

(3
=Y

T40-05060000

(R

CARBURETOR

1
1
/)
/)
4
4
§
§
1
1
1
1
1
1
/)
1
/)
1
)
1
1
1
1
1
1
1
1
1
1




PAGE 23 OF 39

T40(T30) K4 F it

==}
92
==
=]
=
=
==
s
o
| =
4= | 5
/ﬁD
=
—
N
W | =
=
=
0 | =
=iz
| =
W | s




T40(T30) At PAGE 24 OF 39
FHEAR |ARfhe
PARTS NAME: |CYLINDER & CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SREE | zpms EBLH(EX) FEAH D) e i
1 T40-05010000 UL 44 CRANKCASE ASSY 1
2 {T40-05000013 b Gliks:37 HANGER, ENGINE 1
3 |6B/75783-M8x20 A AR M8xL0 BOLT M8x20 )
4 |T40-05000002 Alf bt CASKET, CYLINDER HEAD 1
S [T40-05000003 Al CYLINDER COVER 1
6 [T40-05000004 AhiEd GASKET, HEAD COVER 1
T |T40-05000005 AtiihE COVER, CYLINDER HEAD 1
8 [T40-05000006 TRERS GASKET, THERMOSTAT 1
9 [T40-05000007 TEEE COVER, THERMOSTAT 1
10 |6B/T3783-M6x25 7~ e Nox2s BOLT Mbx25 4
11 [BPRTES KILE SPARK PLUG )
12 [T15-04000010 HEE THERMOSTAT 1
13 |GB/T5782-M8x70 A AR N80 BOLT N8x70 11
14 |B/197.1-8 THES WASHER 8 13
15 [T40-05000012 Hlikm B ANODE B 1
16 |6B/T819. 2-M6x25 TERE LA Mox25 BOLT M6x25 1
17 {T40-05000008 #AEML GASKET, EXHAUST OUTER COVER 1
18 [F15-04000005 % At SPILE WATER, ASSY 1
19 {T40-05000009 #AEM COVER 1
20 {T40-05000017 Bl KE ¢ 10X¢ 5X370 PIPE , RETURN 1
21 |GB/TS5783-M6x25 ~AER Mox2s BOLT M6x25 9
22 |T40-05000001 kA ANODE A 1
23 |6B/T5783-M6x20 AR Mox20 BOLT M6x20 )
24 (T40-05020001 w3 L WASHER 1
25 |T40-05010302 WA SD 30442K6 0IL SEAL 4 )
26 [F25-02010002 HAIF M S16X30X6 0IL SEAL )
21 (7ASO P404 24-067 it ROR A 0-RING !
28 |T40-05010301 EE DA SHELL, OIL SEAL 1
29 |T40-05000015 EIAEBOTHG L K21 PIPE , RETURN 1
300 |F25-00000014 L4 § 8X12 PIN, DOWEL )
31 (T15-04010202 A% SPILE WATER 1
32 [T40-05010400 AR U1EB PIPE JOINT, ASSY 3
33 |B/TS783-M6x35 s Mox3S BOLT Méx35 4
34 |6B/T97.1-6 THE 6 WASHER 6 19
35 |T40-05000030 A AEANL0KL. 25K55 BOLT 10
36 |6B/197.1-10 THE 10 WASHER 10 10




T40(T30) E 4 F it

PAGE 25 OF 39

A

SRS

PARTS NAME:

CRANKSHAFT & PISTON




T40(T30) E 4 F it PAGE 26 OF 39
FRELH (iR
PARTS NAME: |CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION 01Y REMARKS
5BEE | THES 4B X A %% it
1 [T40-05020100 S AT 1 CONNECTING ROD ASS'Y 1
1 [T40-05020101 th 4 LA BLOCK, SWING A 1
3| T40-05020106 44 LB BLOCK, SWING B 1
¢ |T40-05020109 R BLOCK, SWING C 1
s [T40-05020110 3 LD BLOCK, SWING D 1
6 [T40-05020009 RHHEA 6307 BEARING 6307 1
7 |T40-05020103 EHRE R WASHER 4
g |T40-05020104 Rt A NEEDLE ROLLERBEARING 2
g [T40-05020103 Ef ROD )
10 |T40-05020107 i CIRCLIP )
11 [T40-05020010 B AR T #A4 306x50 BEARING 306x50 1
17 |T40-05020108 EHEE SEAL RETAINER ASSY 1
13 [T40-05020102 th PIN, CRANKSHAFT )
14 |T40-05020011 RolsREA 6306 BEARING 6306 1
15 |T40-05020007 EEL WASHER, PISTON 4
16 [T40-05020006 EERLE CIRCLIP 4
17 | T40-05020008 3L R4 ¢ 2. 5X20. 8 NEEDLE ROLLER 56
18 |T40-05020004 EERA S PISTON RING 2
19 |T40-05020002 EE PISTON )
20 |T40-05020003 EEH PIN, PISTON )




e PACE 27 0F 39

T

T40(T30) %4

FWAR (R4

PARTS NAME: |FUEL




T40(T30) 4 F#t

PAGE 28 OF 39

TIRAR:

A%

PARTS NAME:

FUEL

SN.

$H5H

PART NO.
Tk

DESCRIPTION
AR (X

DESCRIPTION
AR GO

il
hE

REMARKS
it

1

F4-05000200

Wi kAt

FUEL PIPE JOINT COMP

GB/T5783-M6x30

AR Mox30

BOLT, HEXAGON M6x30

F25-03000012

Bme & 10X ¢ 5X550

PIPE, FUEL

F4-04000030

WE X EB

SPRING , FUEL PIPE "B

F15-07080000

AR

FILTER PLANK ASSY

F15-07080001

ZES

ELEMENT, FILTER

F15-07080002

AT

CUP, FILTER

GB/T3452. 1-¢ 32. 5x1. 8

AT HE 32508

WASHER, FILTER CUP

o|loco| | oo | = | wof o

T15-04000023

R R

PLANK

—
=

GB/T6170-M8

A 18

NUT M8

—_
—_

GB/T5783-M6x14

A AR Mox14

BOLT Mox14

—_
(3

T40-05000025

WRMEE 0 10x¢ 53170

HOSE

—
<o

GB/T97. 1-6

F4E 6

WASHER 6

—_
=

T40-05080000

MR A

FUEL PUMP ASSY

—_
wn

T40-05080007

MR

COVER, FUEL PUMP

—
[=2N

T40-05080003

MR TERE

DIAPHRAGM

—
—

T40-05080002

Kk T 2G4

AIRPROOF MAT

—_
co

T40-05080001

RiRTE

COVER , FUEL

—_
o

GB/T6170-M3

AAGE

NOT M3

(S
=

T40-05080006

MR LERE

DIAPHRAGM

o
—

T40-05080005

MaRLETHYE

AIRPROOF MAT

[
)

GB/T818-M5x30

TR LA M5x30

SCRRW, SMALL PAN HEAD M5x30

[
<o

(B/T93-5

BELHE S

WASHER, SPRING 5

(=Y
-~

F4-04090005

el

PLATE

(3=
wn

F4-04090011

7L 57 M3xS

SCRRW, VALVE M3x$

o
o~

T40-05080004

i:ES

FUEL PUMP SHELL

(3
—

T40-05000024

M REHS

AIRPROOF MAT

(=)
oo

GB/TS783-M6x40

~AER Moxd0

BOLT Mox40

(3
o

GB/T6170-M6

A% N6

NUT Mo

1
1
1
6
1
1
1
1
1
1
1
1
4
1
1
1
1
1
1
1
1
3
3
/)
)
1
1
/)
1




T40(T30) E 4 F it PAGE 29 OF 39
FakLHE WK
PARTS NAME: |ELECTRICAL

~
>
//
~
//
s
/\< \
NEBZN
X’@
£ < SANES
(> 595 P
2 F/ﬁjfﬂ R P\
=oAL T 27 NN 9
N \?\/g / S N

C NN
R T XN = INZ
N O T D ST AN




T40(T30) E 4 F it

PAGE 30 OF 39

ks |84
PARTS NAME: |ELECTRICAL
SN. PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
5828 |ZHse EBAH(EX) EBAHGEX) e it
I |T40-05090001 EXBLR BRACKET , IGNITION 1
) |T40-05000029 EXBRE B WASHER , DAMPING 3
3 |P4-04120003 REBMHE BUSH, DAMPER 3
4 |6B/T3783-Mx30 AR Mox30 BOLT M6x30 3
S |T40-05090200 KRR At C.D.T UNIT ASS'Y 1
6 |B/T5783-M6x25 N N6xdS BOLT Mbx25 6
T [T40-00000013 EXELELR BRACKET 1
8 [T40-05090100 BEAAH IONITION COIL ASS'Y )
9 [T40-05000100 BEBAH THERMO WITCH ASS"Y 1
10 [6B/97.1-6 THES VASHER 6 10
11 [6B/T5783-M6x16 AR Noxlo BOLT M6x16 1




PAGE 31 OF 39

T40(T30) 4 F
EREAR: | 2B

PARTS NAME: | STARTER




T40(T30) E 4 F it

PAGE 32 OF 39

ZRET | RHEB

PARTS NAME: | STARTER
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEH | BT FHAH (FX) FHAH (X HE A
I 14005110000 R B STARTER ASSY 1
2 |6B/15783-48x25 A AR MBxD5 BOLT 1i8x25 1
3 |oB/97.1-8 THES WASHER 8 3
4 140-05000027 RAHBHEH BUSH , SHOCK ABSORPTION 6
5 F15-05000029 W ENE L E TIGHTWIRE, SPRING 1
6 |140-05110200 W BRE A ARRESTER TIGHTWIRE ASSY 1
T |F15-07130106 W BaE SPRING, ARRESTER 1
8 |140-05110100 RABATA CASE, STARTER 1
9 1140-05000026 R BT TUBE , VASHER 3
10 |140-05000020 RABELE LEFT BRACKET , STARTER 1
11 |6B/75783-M6x30 AR Mox30 BOLT Méx30 )
12 |GB/T896-8 Fro#Es CIRCLIP § 1
13 |F15-07130105 Ho % ARRESTER |
14 14005000021 RABELR RIGHT BRACKET , STARTER |
15 |0B/T5783-M6x30 ANAER Mox30 BOLT M6x30 2
10 |P4-04130102 R FHE COVER 1
1T |F25-05160501 R F HANDLE, STARTER 1
18 [F25-05160021 FHRE B DAVPING |
19 |140-05110007 k] START LING |
20 |140-05110003 RRAE TUBE , BLOCK !
0 |140-05110002 R BRR BLOCK , STARTER 1
22 [6B/T5783-M6x25 AAER N6x2S BOLT M6x25 1
23 |40-05110009 RAREREE SPRING, DRIVE PLATE 1
24 |140-05110008 AR ER PLATE, DRIDE 1
25 |6B/T5783-Mex14 MR Moxl4 BOLT Méx14 |
26 [6B/T97. 1-6 THEo VASHER 6 9
2T |6B/T5783-Mbx10 AN AER Nox10 BOLT Mox10 4
28 {T40-05000019 Rz BUSH |
29 |140-05110005 % SPRING, TENSION 1
30 |140-05110006 FHEA LINK, PAWL |
31 |140-05110013 Rk PAVL, DRIVE 1
30 7140-05110004 ks WHEEL, START-UP |
33 |140-05110001 WhEE SPRING, VOLUTE 1
34 |6B/T5782-8x35 AR N8x3s BOLT 1i8x35 )
35 |6B/196-6 K2 6 BIG WASHER 6 1
36 |6B/T93-6 HEALES WASHER SPRING 6 )
3T |140-05110010 KA HE SEAL , FROTHY RUBBER 1




T40(T30) K4 F it

PAGE 33 OF 39

FAA |WE

PARTS NAME: [TOP COWLING

11

16




T40(T30) E 4 F it PAGE 34 OF 39
AR |HE
PARTS NAME: |TOP COWLING
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
$UEH  |Eppe B4R B4R R §E &t
I [T40-06000001 nE TOP COWLING 1
2 |T40-06000003 MERFEE COVER, TOP COWLING MUFFLE 1
3 |GB/T818-M6x10 TR LT Nex10 SCREW , PAN HEAD Méx10 )
4 [Fa-06000004 s WASHER, RUBBER 4
S |OB/T845-ST4.8x15 | +FAEALHFAAT ST4.8x15  |SCREW ,PAN HEAD ST4.8x15 | 4
6 [T40-06000002 MEEHH 4 SEAL 1
7 |6B/T818-M6x20 TR KAT M6x20 SCREW , PAN HEAD M6x20 )
8 [T40-08000004 T 4 MARK 4 1
9 |T40-08000003 17l 3 MARK 3 !
10 [T40-08000002 17l 2 MARK 2 !
11 |T40-08000001 1 MARK 2 1
12 |F25-06000100 FEAAH BACK POTHOOK ASSY 1
13 |T40-06000004 AEs HOOK 1
14 |F25-06000005 EHAEH LUSHION, BACK POTHOOK |
15 [6B/T6184-M6 DR GAE fo R N6 LOCKNUT M6 4
16 [140-06000000 HEAH TOP COWLING ASS'Y |




T40(T30) K4 F

PAGE 35 OF 39

RHRAR | Buk
PARTS NAME: | FUEL TAK

SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
582 |FH4S AR R 4K G %8 &

I |F15-09000000 W R 0IL TUBE ASSY 1

2 |F15-10000000 bt Filkis FUEL TANK ASSY |

3 [F15-10010000 WA E A COVER ASSY, FUEL TANK |

4 |GB/T818-MSx16 AT Noxl6 SCREW , PAN HEAD MSx16 4

S |6B/197.1-5 THES WASHER S 4

6 |F15-10020000 HEITRK OLEOMETER ASSY 1

7 [F15-10000003 it GASKET |

8§ |F15-10000002 AR A STRAINER 1

9 [F15-10000001 i RN FUEL TANK 1




PAGE 36 OF 39

—
—t

&
i O -
a) AL A ﬁawy%ﬂ/
whw @ Y @Mﬁ\

\
u /
1y
N Y724
| 2| \
== - \ /777
1, lgt — 2, 0,
B mi | = L .
= = | 3 = U=
= o N W\EMW\%@N
= N G
F|e | E \ ~ e
—l5E 2 \ \ Ty
I | \ ) N )
B = \ LS b
| o % (P2 \ ﬁw@%\w
\
@WL\U/,Q U/m. A / q\//m/
,\ﬁ@%ﬂ\quﬂww)Mm \ — . \V/a ]@/QA/L/




T40(T30) F = F 1t PAGE 37 0F 39
FRELR  |BEEE
PARTS NAME: |REPAIR KIT 1
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SR5E 5448 AR (EX) BEAH G 8 kit
1 (14005040002 HE0EE 0-RING 1
) |T40-05040008 Bl 35x50:8 0IL SEAL 1
3 (14005010302 H3tA D30 x 42 x 6 0IL SEAL )
4 |P25-02010002 A E S16x30x6  |0IL SEAL )
5 |7ASO F404 24-067 Wt ROA 0-RING 1
6 |T40-00000012 K5 GASKET , ENGINE 1
T [140-05000002 AltE A4 GASKET , CYLINDER HEAD 1
8§ |T40-05000004 Al GASKET , CYLINDER COVER 1
9 |T40-05000006 TREER GASKET, THERMOSTAT 1
10 {T40-05000008 #AEMB GASKET , EXHAUST OUTER COVER | 1
11 |6B/T3452. 1= 3. 5x1. 8 | AR 41 3. 5x1.8 SEAL ,CUP FILTER ¢32.5x1.8| 1
12 [T40-05000024 R T S SEAL , OIL PUMP 1
13 [T40-05060002 8 0-RING 1
14 |7AS0 F404 24053 #AHTEVE 0-RING 1




PAGE 38 OF 39

= —~
T
: [ | M
= ==
~ - ==
:ﬁwngf —
—W_A_ =21 | -
=125
I =
B
S— ..
= | il | =
| W AMuﬂ
E— O | =
|
HE | e=
B | o




T40(T30) E 4 F it PAGE 39 OF 39
ML |BEEMR
PARTS NAME: |REPAIR KIT 2
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEH RS R4 (0 FUELH(EX) 4 & i
1 |T40-02010002 #AER GASKET, EXHAUST MANTFOLD 1
2 |T40-02000005 HEHEEE R GASKET 1
3 [F25-04010003 R shm 20 x 366 0IL SEAL ,DRIVE SHAFT )
4 |1AS0 F404 24-50 HHER N F 4 0-RING 1
S [T40-04000010 KREEHE SEAL, WATER PUMP 1
6 |T40-04000011 ISEDT OUTER PLATE 1
7 |T40-04000205 AEF RN T HE 0-RING 1
g |F25-04040000 KRB A IMPELLER |
9 {T40-04000202 KEA7 SHELL, WATER PUMP 1
10 [T40-04000203 KETHHE SEAL , WATER PIPE 1
11 |T40-04000204 KERKERE BUSHING |
12 |P4-03000024 EmAEEL WASHER )
13 [7AS0 F404 31-035  |oR%HE 0-RING 1
14 |F15-06020004 ORI 2B 144 ) 0-RING 1
15 [F25-04000015 L4 KEY , SEMISIRCULAR 1
16 [T40-04060003 ATEEFRERNTHER  [0-RING )
17 {T40-04060002 ATEEZKZORZHEL  [0-RING 1
18 [F25-04010003 I3 B 41220366 0IL SEAL )




T40(T30) e Ht

PAGE T OF I

Ak | RFERBER
NAME: PARTS CATALOGUE INDEX

KT R&/k5 RS R/ k5 FHRT R&/F%
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
BPRTHS 24-11 F25-00000001 5-14 F25-01010319 2-8
F15-00000006 9-3 F25-00000002 5-15 F25-01010321 1-$

18-15 F25-00000004 11-13 F25-01010400 1-41
F15-00000012 1-11 F25-00000005 5-13 F25-01010401 2-40

13-6 F25-00000006 5-16 F25-01010402 2-38
F15-01000007 1-18 F25-00000007 5-18 F25-01010403 1-37
F15-01000008 1-16 F25-00000014 24-30 F25-01020001 54
F15-01000009 1-17 F25-01000001 5-6 F25-010200018
F15-01000011 1-6 F25-01000002 5-1 F25-01020002 5-3
F15-01000012 1-13 F25-01000003 39 F25-01030001 1-40
F15-01000013 1-5 F25-01000004 -1 F25-01030002 6-1
F15-01000015 11-24 F25-010000048 F25-02000002 5-19
F15-01010001 1-34 F25-01000005 -2 F25-02000016 5-11
F15-01010007 -14 F25-01000005S F25-02010002 24-126
F15-01030001 1-36 F25-01000006 5-13 F25-03000006 11-14
F15-01030005 1-34 F25-010000065 F25-03000012 18-3
F15-01030100 1-31 F25-01010002 -8 F25-03020000 11-5
F15-01030200 1-11 F25-01010003 1-19 F25-04000007 16-31
F15-04000005 24-18 F25-01010004 2-15 F25-04000015 16-38
F15-05000003 11-18 F25-01010005 2-4) F25-04000031 16-36
F15-05000006 11-23 F25-01010006 3-43 F25-04010003 15-13
F15-05000008 11-17 F25-01010007 2-7 F25-04040000 16-33
F15-05000009 11-§ F25-01010008 1-6 F25-05000025 20-21
F15-05000022 11-10 F25-01010009 1-4 F25-05000026 20-12
F15-05000023 11-9 F25-01010010 2-11 F25-05160021 32-18
F15-05000026 11-3 F25-01010011 1-13 F25-05160501 3-17
F15-05000029 32-5 F25-01010100 1-36 F25-06000005 34-17
F15-05000031 13-21 F25-01010101 1-35 F25-06000100 34-12
F15-05000035 16-39 F25-01010102 2-19
F15-05000036 11-6 F25-01010103 2-20
F15-05010001 12-15 F25-01010104 2-18 F4-01010003 1-11
F15-05040001 13-18 F25-01010200 1-11 F4-01090003 1-38
F15-05040002 13-19 F25-01010201 1-11 F4-01090006 1-33
F15-06020004 16-43 F25-01010301 -9 F4-01090007 1-31
F15-07000016 12-11 F25-010103018 F4-01090300 7-30
F15-07080000 28-5 F25-01010302 2-30 F4-01090301 -7
F15-07080001 28-6 F25-01010303 1-31 F4-01090302 -8
F15-07080002 28-1 F25-01010304 3-49 F4-01090401 1-13
F15-07130105 31-13 F25-01010305 3-44 F4-03000023 16-50
F15-07130106 30-1 F25-01010306 3-52 F4-03000024 16-51
F15-09000000 35-1 F25-01010307-1 3-50 F4-04000030 28-4
F15-10000000 35-2 F25-01010307-2 3-51 F4-04090005 18-24
F15-10000001 35-9 F25-01010307-3 347 F4-04090011 28-15
F15-10000002 35-8 F25-01010307-4 3-48 F4-04120003 30-3
F15-10000003 351 F25-01010309 1-16 F4-04130102 32-16
F15-10010000 35-3 F25-01010311 1-1 F4-05000200 18-1
F15-10020000 35-6 F25-01010312 2-1 F4-06000004 34-4
F15-12000011 1-1 F25-01010313 2-13 F4-06000006 34-14

F25-01010315 1-13 F4-08000104 1-20
F25-01010318 2-3 F4-08000105 7-19




T40(T30) e Ht

PAGE I OF I

Ak | RHERBRER
NAME: PARTS CATALOGUE INDEX

EhRF &/ 5 KT &/ 5 KT A/ 5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
JASO F404 24-053 12-16 T40-02010001 9-12 T40-04000019 18-3
JASO F404 24-067 14-17 T40-02010002 9-8 T40-04000020 18-4
JASO F404 24-50 13-26 T40-02010003 18-12 T40-04000021 18-5
JASO F404 31-035 16-41 T40-02010004 18-11 T40-04000022 15-2
T15-01020303 1-31 T40-02010004S T40-04000023 16-53
T15-03010001 12-16 T40-02010005 18-10 T40-04000024 15-1
T15-03010002 10-24 T40-02010006 9-1 T40-04000025 15-18
T15-04000010 24-12 T40-02020000 5-12 T40-04000026 16-49
T15-04000023 28-9 T40-03000001 11-1 T40-04000027 16-46
T15-04010202 24-31 T40-03000002 11-1 T40-04000028 15-1)
T15-04030103 13-2 T40-03000003 11-22 T40-04000201 16-35

T40-03000004 11-11 T40-04000202 16-34

T40-03000003 11-20 T40-04000203 18-7

T40-03000006 11-16 T40-04000204 18-8

T40-03000007 13-23 T40-04000205 16-31

T40-030000078 T40-04010000 16-37

T40-03000008 11-11 T40-040100008

T40-03000011 11-25 T40-04020000 15-8

T40-03000100 11-7 T40-04030000C 16-45
T40-00000001 5-20 T40-03010000 13-17 T40-040300008
T40-00000002 1-8 T40-03010001 13-11 T40-04040001 15-27
T40-00000003 1-44 T40-04000001 15-1 T40-04050001 15-11
T40-00000004 1-12 T40-04000002 16-48 T40-04050002 15-5
T40-00000005 1-43 T40-04000003 16-47 T40-04050003 15-9
T40-00000006 7-13 T40-04000003-1 T40-04050004 15-12
T40-00000007 7-9 T40-04000003-2 T40-04050005 15-10
T40-00000009 18-19 T40-04000003-3 T40-04050006 15-4
T40-00000010 18-20 T40-04000003-4 T40-04050007 15-16
T40-00000011 9-14 T40-04000003-5 T40-04060001 15-11
T40-00000012 9-13 T40-04000004 15-6 T40-04060002 15-19
T40-00000013 30-7 T40-04000004-1 T40-04060003 15-20
T40-0000008 18-25 T40-04000004-2 T40-04060005 15-17
T40-00000100 12-18 T40-04000004-3 T40-04060005-1
T40-00000103 12-17 T40-04000004-4 T40-04060005-2
T40-00000104 12-20 T40-04000004-5 T40-04060005-3
T40-00000105 12-13 T40-04000005 15-14 T40-04060005-4
T40-00000106 12-17 T40-04000006 15-13 T40-04060003-5
T40-00000200 9-20 T40-04000007 16-41 T40-04060006 15-15
T40-01010101 3-54 T40-04000008 15-25 T40-04070000 18-2
T40-01010102 1-33 T40-04000009 15-18 T40-05000001 14-11
T40-01020001 7-42 T40-04000010 13-29 T40-05000002 24-4
T40-01020101 1-24 T40-04000011 16-30 T40-05000003 24-5
T40-01020102 6-1 T40-04000012 16-54 T40-05000004 24-6
T40-02000001 9-1 T40-04000013 18-13 T40-05000005 147
T40-020000018 T40-04000014 18-14 T40-05000006 24-8
T40-02000002 18-9 T40-04000015 18-17 T40-05000007 24-9
T40-02000003 9-3 T40-040000158 T40-05000008 24-17
T40-02000004 9- T40-04000016 18-18 T40-05000009 24-19
T40-02000005 9-9 T40-04000017 18-16 T40-05000011 12-12
T40-02000006 5-10 T40-04000018 18-1 T40-05000012 24-15




T40(T30) FeFHt

PAGE T OF I

Ak | RFERBER
NAME: PARTS CATALOGUE INDEX
KT R&/k5 RS R/ k5 FHRT R&/F%
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T40-05000013 24-1 T40-05040002 20-11 T40-08000001 34-11
T40-05000014 12-13 T40-05040003 20-23 T40-08000002 34-10
T40-05000015 24-19 T40-05040004 20-8 T40-08000003 34-9
T40-05000016 22-10 T40-05040005 20-18 T40-08000004 34-§
T40-05000017 24-20 T40-05040006 13-1 T40-08000006 3-53
T40-05000018 20-16 T40-05040007 20-2
T40-05000019 32-18 T40-05040008 20-9
T40-05000020 32-10 T40-05040009 20-15
T40-05000021 31-14 T40-05040100 20-14
T40-05000022 20-17 T40-05050000 20-20
T40-05000024 18-11 T40-05060000 12-19
T40-05000025 18-12 T40-05060002 22-18
T40-05000026 32-9 T40-05070001 13-4
T40-05000027 34 T40-05070002 13-§
T40-05000029 30-2 T40-05070003 13-3
T40-05000030 24-35 T40-05070004 13-1
T40-05000100 30-9 T40-05070005 13-13
T40-05000200 12-9 T40-05070100 13-9
T40-05010000 24-1 T40-05070101 13-16
T40-05010301 24-18 T40-05070102 13-10
T40-05010302 24-15 T40-05080000 28-14
T40-05010400 12-11 T40-05080001 28-18
T40-05010400 24-3) T40-05080002 18-17
T40-05020001 24-24 T40-05080003 28-16
T40-05020002 26-19 T40-05080004 28-26
T40-05020003 26-20 T40-05080005 28-11
T40-05020004 26-18 T40-05080006 28-10
T40-05020006 26-16 T40-05080007 28-15
T40-05020007 26-15 T40-05090001 30-1
T40-05020008 26-17 T40-05090100 30-8
T40-05020009 26-6 T40-05090200 30-5
T40-05020010 26-11 T40-05110000 3-1
T40-05020011 26-14 T40-05110001 32-33
T40-05020100 26-1 T40-05110002 32-11
T40-05020101 26-1 T40-05110003 32-20
T40-05020102 26-13 T40-05110004 31-3)
T40-05020103 26-1 T40-05110005 32-19
T40-05020104 26-8 T40-05110006 31-30
T40-05020105 26-9 T40-05110007 32-19
T40-05020106 26-3 T40-05110008 31-24
T40-05020107 26-10 T40-05110009 32-13
T40-05020108 26-12 T40-05110010 32-37
T40-05020109 26-4 T40-05110013 32-31
T40-05020110 26-5 T40-05110100 3-8
T40-05030000 12-1 T40-05110200 32-6
T40-05030001 12-3 T40-06000000 34-16
T40-05030002 10-4 T40-06000001 34-1
T40-05030100 12-1 T40-06000002 34-6
T40-05040000 20-1 T40-06000003 34-1
T40-05040001 20-10 T40-06000004 34-13




	t40封面.pdf
	目录.pdf
	01-托架1.pdf
	02-托架1.pdf
	03-托架1.pdf
	04-托架2.pdf
	05-托架2.pdf
	06-操舵系统.pdf
	07-操舵系统.pdf
	08-水上壳体.pdf
	09-水上壳体.pdf
	10-底罩.pdf
	11-底罩.pdf
	12-控制系统.pdf
	13-控制系统.pdf
	14-水下1.pdf
	15-水下1.pdf
	16-水下1.pdf
	17-水下2.pdf
	18-水下2.pdf
	19-发电机.pdf
	20-发电机.pdf
	21-进气系统.pdf
	22-进气系统.pdf
	23-气缸和曲轴箱.pdf
	24-气缸和曲轴箱.pdf
	25-曲轴活塞.pdf
	26-曲轴活塞.pdf
	27-燃油系统.pdf
	28-燃油系统.pdf
	29-电气.pdf
	30-电气.pdf
	31-起动器.pdf
	32-起动器.pdf
	33-顶罩.pdf
	34-顶罩.pdf
	35-燃油箱.pdf
	36-维修件1.pdf
	37-维修件1.pdf
	38-维修件2.pdf
	39-维修件2.pdf
	T40检索(pⅠ-Ⅲ)-1.pdf
	T40检索(pⅠ-Ⅲ)-2.pdf
	T40检索(pⅠ-Ⅲ)-3.pdf

